Spare part list — EVERSPRAY airless 2500

No. Order No. Description No. Order No. Description
1 0159 300 Housing 41 9951520 Power cable 3 x 1,6 mm?
2 0159 311 Model plate 42 9950 401 Power capacitor 16 u F/400,
5 9970103 Sealing ring A16 x 20 x 1,5 DIN 7603 220-240 V, 50 Hz
6 9904 302 Cilosing plug M16 x 1,5 DIN 908 9950 406 Power capacitor 60 u F/240-260,
7 0158 310 Gasket 100-110 V, 50-60 Hz
8 0158309 Cover 44 9921507 Spring washer A 10 DIN 127 (4)
9 9920 103 Washer A 6,4 DIN 125 (8) 45 9900330 Cylindrical screw M10 x 20 DIN 912 (4)
10 9900 378 Screw M6 x 20 (8) 47 9903 320 Screw M6 x 10 (4)
11 9921 201 Washer R7 DIN 440 49 0159 307 Housing cover
12 9903 102 Screw M6 x 16 55 0158 367 Oil filler pipe
13 9960 105 Eccentric bearing 56 0158 255 Oil filler plug
14 9971180 O-ring 156 x 2 57 9971172 O-ring8x 2,5 (2)
156 0159 227 Single-phase motor 220V, 50Hz, 59 0158 370 Coupler (2)
compl. with protective switch, 60 9981 940 Oil suction hose
capacitor and supply cable 62 0046 720 Suction pipe
0159 605 Single-phase motor 240 V, 50 Hz, compi. 63 0024 504 Suction bell housing
0159 606 Single-phase motor 100 V, 50-60 Hz, 64 9981 954 Oil return hose
compl. 65 9922510 Snapring 16 x 1 DIN 471
0159 607 Single-phase motor 110 V, 50 Hz, compl. 66 0158 344 Spring disc
0159 608 Single-phase motor 110 V, 60 Hz, compl. 67 0158 338 Piston
16 9922506 Snapring 25x 1,2 DIN 471 69 9900 740 Cylindrical screw M4 x 50 DIN 84
17 0158 307 Flange 70 0158 335 Piston spring
19 9900318 Cylindrical screw M8 x 20 (5) 71 9971181 O-ringb1x 2,5
20 9960401 Roller bearing NU 2205 DIN 5412 73 0158 233 Pressure insert, compl.
21 9922603 Snapring52x 2 DIN 472 75 0158 245 Pressure control valve, compl.
22 9970503 Shaft seal 76 0010852 Control housing unit
23 0005 290 Rotor, compl. 77 9971002 O-ring 10x 1
24 0159 615 Stator 220 V, 50 Hz, compl. 79 0010861 Compression spring
0159 616 Stator 240 V, 50 Hz, compl. 80 0010859 Stop sleeve
0159 617 Stator 100 V, 50-60 Hz, compl. 81 0010858 Clip
0159 618 Stator 110 V, 50 Hz, compl. 83 0158 251 Pressure control knob, compl.
0159 619 Stator 110 V, 60 Hz, compl. 856 9900377 Cylindrical screw M8 x 50 DIN 912 (4)
25 9960 106 Deep-groove ball bearing 6203 Z 86 0158 237 Diaphragm, compl.
DIN 625 87 0158 363 Packing plate
26 0005 301 Bearing end cover 92 0159 301 Paint pump housing
27 9922507 Snapring 17 x 1 DIN 471 95 0159 232 Relief valve, compl.
29 9901 203 Staybolt M5 x 175 96 0010 755 Hose outlet fitting, M16 x 1,5
30 9921 6505 Spring washer B5 DIN 127 0047 432 Hose outlet fitting, NPSM 1/4 in
31 9910 106 Hex. nut M5 DIN 934 99 0010778 Sealing ring
32 0005249 Fan 100 0010775 Valve seat mount
33 9922508 Snapring 14 x 1 DIN 471 101 9941501 Ball 11
34 0159625 Fancowl 102 0036 462 Spring support ring
35 0047 265 Motor protective switch 220-240 V, 103 0010779 Outlet valve spring
50 Hz, compl. 104 9970 102 Sealing ring A22 x 27 x 1,5 DIN 7603
0005 265 Motor protective switch 100-110 V, 105 0010782 Screw union end cap
50-60 Hz, compl. 110 0158 242 Suction valve, compl.
36 0047 266 Switch body 220-240 V, 50 Hz 111 0158 360 Sealing ring
0005 266 Switch body 100-110 V, 50-60 Hz 113 9990 535 Plastic cap (6)
37 0047 222 Switch case 114 9900376 Cylindrical screw M 12 x 75 DIN 912 (6)
38 0047 221 Switch knob 115 9990803 Protective cap (4)
39 9982806 Cable coupler, capacitor cable 116 0055402 Return flow socket
40 9982804 Cable coupler, power cable
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Spare part list — EVERSPRAY airless 3500 and 4500, pump unit

Order No. Order No.
EVERSPRAY EVERSPRAY
No. 3500 4500 Description
1 0159 300 0159 300 Housing
2 0185312 0186 315 Model plate
0186 316 Model ptate 4500-G with petrol engine
5 9970103 9970 103 Sealing ring A16 x 20 x 1,5 DIN 7603
6 9904 302 9904 302 Closing plug M16 x 1,5 DIN 908
7 0158310 0158 310 Gasket
8 0158 309 0158 309 Cover
9 9920103 9920 103 Washer A6,4 DIN 125 (8)
10 9900 378 9900 378 Screw M6 x 20 (8)
12 9960412 9960 412 Roller bearing NU 304 DIN 5412
13 9921 201 9921 201 Washer R7 DIN 440 (2)
14 9903 102 9203 102 Screw M6 x 16 (2)
16 9971180 9971 180 O-ring 156 x 2
17 9960416 9960 416 Support roller
19 9922 521 9922 521 Snap ring 42 x 1,75 DIN 471
20 0158374 0158 374 Ring (2)
21 9922602 9922 602 Snap ring 62 x 2 DIN 472
23 9960417 9960 417 Roller bearing
24 9970522 9970 522 Shaft seal BAF 48 x 62x 8
26 9900 330 9900 330 Cylindrical screw M10 x 20 DIN 912
27 9921 507 9921 507 Spring washer A10 DIN 127 (8)
29 0158306 0158 306 Intermediate housing
30 9900318 9900 318 Cylindrical screw M8 x 20 DIN 912
32 9902903 9902 9C3 Stud M10 x 25 DIN 939 (4)
33 9922105 9922 105 Lock washer external teeth A10,5 DIN 6797 (4)
34 9911008 9911 008 Hex. nut M10 DIN 439 (4)
36 0158375 0158 375 Crankshaft
37 0185306 0185 306 Cover
39 9903320 9903 320 Screw M6 x 10 (4)
40 9993 806 9993 806 Gear rim
41 9993 803 9993 802 Clutch hub
55 0158 367 0158 367 Oil filter pipe
56 0158 255 0158 255 Oil filler pipe
57 9971172 9971 172 O-ring 8 x 2,5 (2)
59 0158370 0158 370 Coupler (2)
60 9981 940 9981 940 Oil suction hose
62 0046 720 0046 720 Suction pipe
63 0024 504 0024 504 Suction bell housing
64 9981 954 9981 954 Qil return hose
65 9922524 Snap ring 13 x 1 DIN 471
9922 523 Snap ring 18 x 1,2 DIN 471
66 0158 343 0158 345 Spring disc
67 0158337 0158 339 Piston
69 9900 734 9900 734 Cylindrical screw M4 x 45 DIN 84
70 0158 335 0158 332 Piston spring
71 9971181 9971 181 O-ring 51 x 2,5
73 0167 232 0169 234 Pressure insert, compl.
75 0158 245 0158 245 Pressure control valve, compt.
76 0010 852 0010 852 Control housing unit
77 9971 002 9971 002 O-ring 10 x 1
79 0010 861 0010 861 Compression spring
80 0010859 0010 859 Stop sleeve
81 0010858 0010 858 Clip
83 0158 251 0158 251 Pressure control knob, compl.
85 9900 377 9900 377 Cylindrical screw M8 x 50 DIN 912 (4)
86 0167 238 0169 239 Diaphragm, compl.
87 0158 363 0158 364 Packing plate
92 0159 301 0186 303 Paint pump housing
95 0159 232 0159 232 Relief valve, compl.
96 0010 755 0010 755 Hose outlet fitting, M16 x 1,5
0047 432 0047 432 Hose outlet fitting, NPSM 1/4 in
99 0010778 0010 778 Sealing ring
100 0010775 0010 775 Valve seat mount
101 9941 501 9941 501 Ball 11
102 0036 462 0036 462 - Spring support ring
103 0010779 0010 779 Outlet valve spring
104 9970102 9970 102 Sealing ring A22 x 27 x 1,5 DIN 7603
105 0010782 0010 782 Screw union end cap
110 0158 242 0169 243 Suction valve, compl.
111 0158 360 0010 764 Sealing ring
112 0010 765 Inlet
113 9990 535" 9990 535 Plastic cap (4)
114 9900 376 9900 376 Cylindricat screw M12 x 75 DIN 912 (6}
115 9990 803 9990 803 Protective cap (4)
116 0055402 0055 402 Return flow socket
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